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4706 NK Roosendaal, Netherlands

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description

(A)bonded fabric (FR REV Il BLACKOUT)

Sample Color (A)2AB

Composition (A)100% Polyester

Style No. Bolan

Order No. 2798

End Use (A)CURTAIN AND DRAPERY

Sample Receiving Date  :  Apr 23, 2021

Testing Period
Test Result(s)

Test Performed

Apr 23, 2021 - May 06, 2021

Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested, for further details, please refer to the following page(s).

Selected test(s) as requested by applicant

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Hangzhou Branch

jack-yl_zhang(Account Executive)
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Test Result

Textiles and Textile Products - Burning Behaviour - Curtains and Drapes -Classification Scheme”?
(EN 13773:2003)

Sample: A

Detailed Procedure to Determine the Ignitability of Vertically Oriented Specimens(Small Flame
(EN 1101:1995; EN ISO 6940:1995)

As received

Ignition time (s) Lengthwise Widthwise
1 N N
2 N N
3 N N
4 N N
5 N N
10 N N
15 N N
20 N N
Remark:

(1) “Y” :Ignition ; “N” : Non-ignition

(2) Ignition shall be deemed to have occurred if flaming of the specimen which gives an Afterflame time of 5s or
more or which reaches the top or vertical edges in less than 5s.

(3) Burner ignition location: Bottom edge ignition

(4) Ignition time: 1-5s, 10s, 15s, 20s

(5) Gas used: Propane

Textiles and textile products -Burning behaviour - Curtains and drapes - Measurement of flame spread of
vertically oriented specimens with large ignition source
(EN 13772:2011)

As received

. Lengthwise Widthwise
Specimen 7 5 3 7 5 3
T1 severed (Y/N) N N N N N N
T3 severed (Y/N) N N N N N N
T1 (seconds) / / / / / /
T3 (seconds) / / / / / /
Flaming debris (Y/N) N N N N N N

Remark:

(1) T1: From the start of the application of the igniting flame to the severance of the first marker thread ~ (240mm)
(2) T3: From the start of the application of the igniting flame to the severance of the third marker thread (540mm)
(3) Y= Yes; N=No

(4) Burner ignition location: Bottom edge ignition.

(5) Ignition time: 10s.

(6) Gas used: Propane
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Classification for EN 13773:
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Class Ignitability Flame spread
1 Non ignition according to EN 1101 ;zgfét(rg :grgildﬁsn%zsevered, ne flaming debris,
2 Non ignition according to EN 1101 Z:Crg?drilzzrttgréﬁjd1s3n707tzsevered, o flaming. dekis,
3 Non ignition according to EN 1101 2:::;?5::% ttl;rg;d%s?e?vzered, andfor flaming debris,
4 Ignition according to EN 1101 2:;22;:2:?;?1(1131%0; severed, no flaming debris,
5 Ignition according to EN 1101 2:Cr2radril;e;r:2rg§d1s1sc)<32vered, and/or flaming debris,
Conclusion:

The submitted sample complies with the requirement of Class 1 prescribed in EN 13773:2003 in “As Received”

states..

Sample Photo
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AThis test was carried out by SGS Shanghai Laboratory
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